
 

 

Package leaflet: Information for the user 

 

Apovit B-kompleks Forte, film-coated tablets 

pyridoxine hydrochloride (vitamin B6) 

thiamine hydrochloride (vitamin B1) 

riboflavin (vitamin B2) 

nicotinamide (vitamin PP) 

calcium pantothenate (vitamin B5) 

 

Read all of this leaflet carefully before you start using this medicine because it contains important 

information for you. 

Always use this medicine exactly as described in this leaflet or as your doctor, pharmacist or nurse has told 

you. 

- Keep this leaflet. You may need to read it again. 

- Ask your pharmacist if you need more information or advice. 

- If you get any side effects, talk to a doctor, pharmacist or nurse. This includes any possible side 

effects not listed in this leaflet. See section 4. 

- You must talk to a doctor if you do not feel better or if you feel worse. 

 

What is in this leaflet  

1. What Apovit B-kompleks Forte is and what it is used for 

2. What you need to know before you use Apovit B-kompleks Forte 

3. How to use Apovit B-kompleks Forte 

4. Possible side effects 

5 How to store Apovit B-kompleks Forte 

6. Contents of the pack and other information 

 

 

1. What Apovit B-kompleks Forte is and what it is used for 

 

This medicine is used for the prevention and treatment of B-group vitamin deficiency in adults. 

 

 

2. What you need to know before you use Apovit B-kompleks Forte 

 

Do not use Apovit B-kompleks Forte 

- if you are allergic to thiamine hydrochloride, riboflavin, pyridoxine hydrochloride, nicotinamide, 

calcium pantothenate, or any of the other ingredients of this medicine (listed in section 6); 

- if you have a liver disease; 

- if you have an acute stomach or duodenal ulcer.  

 

Warnings and precautions 

Exercise caution when using the medicine if you have jaundice (yellow pigmentation of the skin and mucous 

membranes) or a liver disease, duodenal ulcer, gout (certain metabolic disorder), diabetes or a gall bladder 

disease. 

 

Exercise caution when using large amounts of the medicine, as this may cause a nervous system injury 

(peripheral neuropathy). 

Using large doses of riboflavin can cause the bright yellow colouration of urine, which can interfere with 

certain laboratory tests. 

 

Talk to a doctor, pharmacist or a nurse before using Apovit B-kompleks Forte. 

 

Other medicines and Apovit B-kompleks Forte 

Tell your doctor or pharmacist if you are taking, have recently taken or might take any other medicines. 

 



 

 

The effects of Levodopa (used in the treatment of Parkinson’s disease) can be reduced by vitamin B6 

(pyridoxine). 

Insulin and oral antidiabetics: nicotinamide increases the need for insulin or oral antidiabetics. 

 

Pregnancy, breast-feeding and fertility 

If you are pregnant or breast-feeding, think you may be pregnant or are planning to have a baby, ask your 

doctor or pharmacist for advice before taking this medicine. 

Large doses of Apovit B-kompleks Forte significantly exceeding recommended daily amounts should not be 

used during pregnancy (except in case of a clear medical indication). 

B-group vitamins are secreted into breast milk. As these vitamins are water-soluble, using Apovit B-

kompleks Forte while breast-feeding is permitted. 

 

Driving and using machines 

Apovit B-Kompleks Forte has no influence on the ability to drive or use machines. 

 

Apovit B-kompleks Forte contains lactose  

The tablets contain lactose as an excipient. If you have been told by your doctor that you have intolerance to 

some sugars, talk to your doctor before taking this medicine. 

 

 

3. How to use Apovit B-kompleks Forte 

 

Always use this medicine exactly as described in this leaflet or as your doctor, pharmacist or nurse has told 

you. Check with a doctor, pharmacist or a nurse if you are not sure. 

 

Dosage 

Adults:  

The recommended dose is 1–3 tablets per day. 

The treatment of B-group vitamin deficiency lasts for several weeks and should last until a sufficient amount 

of vitamins is received from food. 

 

The tablets are taken with a glass of water. It is recommended to swallow the tablets whole; they can be 

divided into half, chewed, or crushed if necessary. 

 

If you feel that the effect of Apovit B-kompleks Forte is too strong or too weak, talk to your doctor or 

pharmacist. 

 

If you use more Apovit B-kompleks Forte than you should  

Signs of poisoning caused by the overdose of water-soluble vitamins is unlikely. An overdose can be caused 

by the long-term oral administration of extremely large doses of Apovit B-kompleks Forte. One of the active 

substances found in Apovit B-kompleks Forte – pyridoxine – can cause a certain nervous system disorder 

(sensory neuropathy) in case of an overdose. 

Effects on the central nervous system have also been described. In all cases, the symptoms of overdose have 

gradually receded after discontinuing the medicine. 

Other symptoms reported include cystoid maculopathy (a retinal disorder), biliary obstruction and hepatic 

cell damage caused by nicotinamide. 

The consumption of large doses of water-soluble vitamins can cause addiction. The mechanism causing this 

effect is not known. 

 

If you have any further questions on the use of this medicine, ask your doctor, pharmacist or a nurse. 

 

 

4. Possible side effects  

 

Like all medicines, this medicine can cause side effects, although not everybody gets them. 

 



 

 

Uncommon (occurring in less than 1 user in 100) side effects can include digestive tract disorders, such as 

nausea, exacerbation of a duodenal ulcer, certain nervous system disorder (sensory neuropathy). 

 

Rare (occurring in less than 1 user in 1,000) side effects can include thrombocytopenic purpura (red spots 

on the skin), dizziness, reduced blood pressure (in infants), headache, irritability, insomnia and fatigue. They 

can also include blurred vision, nausea, vomiting, diarrhoea, increased blood glucose levels, exacerbation of 

certain skin diseases (acne, rashes, contact and photodermatitis). In rare cases, sore breasts and increase in 

breast size have been reported. 

 

Very rare (occurring in less than 1 user in 10,000) side effects can include liver damage and redness of the 

skin. 

 

Reporting of side effects 

If you get any side effects, talk to a doctor, pharmacist or nurse. This includes any possible side effects not 

listed in this leaflet. You can also report side effects directly via www.ravimiamet.ee. By reporting side 

effects you can help provide more information on the safety of this medicine. 

 

 

5. How to store Apovit B-kompleks Forte  

 

Do not store at a temperature higher than 25°C. 

Keep this medicine out of the sight and reach of children.  

Do not use this medicine after the expiry date which is stated on the package. The expiry date refers to the 

last day of that month. 

Do not throw away any medicines via wastewater or household waste. Ask your pharmacist how to throw 

away medicines you no longer use. These measures will help protect the environment. 

 

 

6. Contents of the pack and other information 

 

What Apovit B-kompleks Forte contains 

- The active substances are pyridoxine hydrochloride, riboflavin, thiamine hydrochloride, calcium 

pantothenate, and nicotinamide. One film-coated tablet contains 15 mg of pyridoxine hydrochloride 

(vitamin B6), 15 mg of riboflavin (vitamin B2), 15 mg of thiamine hydrochloride (vitamin B1), 30 mg 

of calcium pantothenate (vitamin B5), and 60 mg of nicotinamide (vitamin PP).  

- Other excipients include lactose, magnesium stearate, hypromellose 15, propylene glycol, and talc. 

Colouring agents are riboflavin (E 101), titanium oxide (E 171). 

 

What Apovit B-kompleks Forte looks like and contents of the pack 

Yellow convex tablets. 

50 tablets in a brown glass container. 

 

Marketing Authorisation Holder  

Orifarm Healthcare A/S 

Energivej 15 

5260 Odense S 

Denmark 

Info-baltics@orifarm.com 

 

Manufacturers 

Takeda Pharma AS 

Jaama 55B  

63308 Põlva  

Estonia 

 

http://www.ravimiamet.ee/


 

 

Orifarm Manufacturing Poland Sp. z o.o. 

Ul. Księstwa Łowickiego 12 

99-420 Łyszkowice 

Poland 

 

This leaflet was last revised in January 2022. 

 


